Cub @60 @

Q(OLQSmaS-hZ[ CQQ:O T HomdsGXV D ———gp @

gsOIU2 Spordles Coss~anrey 6O,
SO P\)\\e\j
15068l Lea Colar - Baloc Bush -

B e r
- —— -

When ordering PLEASE QUOTE PART NUMBER & Destription, NOT Tlunradon No.
Netarsiime Heht or left hend side from standing in operatiog position (standing at hundle}

DAfT A



GRASSMASTER 660

(199dt0___ ) P
— s Crasamaster 560: Powered by i
GV&S%IY)QS'@{ OO Cuby 660 Honda GXV 340
! Item Part Description Qty| Item Part Description Q
No No 50350 (Byle ) No No
TRACTOR UNPT 58 750128 Nut, Nyloc M16 3
5% 350121 Washer, 5/8" x 1 /8" 4
1 350561 Lever-Control 2 160 750338 Bearing 2
2 754107 Grip-Hand 2 {61 850220 Rim-Grassmaster Rear 2
3 750135 NutNyloc 38" 2 162 750762 Tube-400 x 8 2
4° 750199 Washér, Starlock 5/16" 2 |63 850221 Tyre-400x 8, Diamond Tread 2
5 850864 Control-Throttle 1 164 850117 Pulley-Idler 1
6 850554 Handle 1165 850525 Am Assy-Stabiliser 1
7 850549 Link-Control, LH Top 1 166 750385 Spring-Pan Lift 1
8 =~ 850550 Link-Control, RH Top 1 167 500196 Toggle-Pan Lift 2.
9 850560 Nut-Adjuster Z {68 850516 Hanger-Deck 4
10 750129 Nut, MB 7 169 750170 Bolt, M10 x 50 4
11 850546 Link-Control 2 170 850539 Chassis 1
12 850860 Panel-Controf 1171 500266 Collar-Shaft, 3/4" 2
13 850099 Bolt, Spacer-Rear Cover 2 172 750103 Screw, Grub 5/16" x /3" 2
14 850203 Guard-RH 1 173 500321 Bush 4
15 850202 Guard-LH 1 174 850330 Bracket-Castor 2
16 850100 Sleeve, Spacer-Rear Cover 2 175 850830 Brackct-Castor 2
@ 17 750102 Nut, Nyloc M3 21{76 500257 Bolt, M10x 110 2
18 850192 Knob, 3/87 x 1 1/4° 3 {77 750127 Nut Nyloc MI0 ) 23
19 850538 Lever-Lift 1 178 3850502 Wheel-Solid Rubber, 280mm 2
20 850169 Lever-Engape 1179 = == -
J 21 850026 Bolt, MI0x55 2 [80 750370 Nut, Wing M 2
s« 22 850119 Spring-Lever 2 |81 850534 Cover-Front 1
t ¢ 23 500196 Toggle-Pan Lift 2182 — -
24 850537 Link-Rear Lift i ) .
25 850556 Link-Front Lift 1 BAIL ASSY
26 750105 Nut, M10 4
27 850158 Link-Engage Lever, Ad justable 1 850866 Bail Hande Assy 1
28 850157 Link-Engage Lever, Fixed 1 (1 850082 -Handle-Bail 1
29 754226 Spring-Engage 1 12 850108 - Bracket-Am Comntrol 2.
30 850580 Lever-Gear 113 750103 - Screw, Grub 5/16 x 3/3" 2
31 750177 Bolt, 14" x 3/4" 1 14 850154 -Toggle 2
32 .880483 Gearbox < 1aies 1 |5 850069 - Handle-Upper 1
33 850092 Coupling-Shaft 216 850175 - Link-Control 1
34 754124 Beanng 2 |7 750237 - Knob-Control 1
35 850507 Shafi/Pulley Assy-Outpyt 2 |8 850172 - Lever-Gear 1
36 850115 Belt, A46 219 850004 - Panel-Control 1
;37 850063 Amm Assy-LH Wheel Drive 1
9 38 850062 Arm Assy-RH Whee] Drive 1 NOT ILLUSTRATED
39 850126 Pulley-Jockey 2 .
40 850120 Washer, 1"x 1 7/8" 4 850506 Tank-Fuel 1
41 754116 Circlip, 25mm Extemal 2 560376 Cap-Tank ] 1
42 850131 Pulley-Wheel 2 850547  Washer, Mounting Tank 4
43 750338 Bearing 2 751227 Elbow 1
44 750181 Screw,SetM8x 16 14 754143 Tailpiece 1
45 750207  Circlip, 16mm External 1 750214  Washer, 5/16" x 1 1/4" 4
46 850508 Puiley-Gearbox Input 1 750331 Hoseclip 2
47 850210 DXBelt, A32 1 850571 Hose-Fuel 1
48 850134 Pulley-Engine 1 850570 Spacer-Front Tank 1
49 750230 Bush, 1" 1 350568 Spacet-Rear Tank 1
30 850098 Washer-Engine Pulley 1 750106 Bolt, M8 x 90 2
J 51 850505 Screw-Cap, M6 x 16 3 850857 Axie-Front Wheel 2
7 82 750127 Nut, Nyloc M 10 23 750405 Key-Woodruff, 3/16" x 3/4" %
“. 53 850111 -Tension 1] 750388  Spring-Drive Control Link 2
54 850036 Bolt, 3/8" x 1 3/4" 1 750413 asher-Slot Hardened, Gear Lever 1
35 850569 Guard-Belt, Rear 1 750092 Washer-Heavy, Gear Lever 1
56 754123 Belt, B52 1 754117 Circlip, 12mm External 2
57 750292 Cap-Grease 2




o e e Citdo 6O

Crrassmaster b0 -

5

BLADE AND HOUSING ASSY

Ayle
A0 nm

/-ggfgglﬁ "Backet- Gaster §50830 6-5) \)‘(/O\ra
L 3:..\'.." r\
WJ) TN copast Betr MOX O (o)

Or\[_uj '
L) §50502  oheel Sold ?»Lbbe‘"'@g)

When ordering PLEASE QUOTE PART NUMBER & Deseription, NOT Ilustration No.
Determine right or Ieft hand side from standing in operating position (standing at handle)

PAG



s o Culo b0 / Gvassmaster 660,

Ttem Part Description Qty|Item Part Description Qty
No No No No
BLADE AND HOUSING ASSY 13 750338  Bearing 2
14 500099  Housing-Spindle 1
I 750219  Nipple,Groase M6 3 {15 750119  Screw, M2 x 30 4
2 750128  Nut, Nyloc M16 3 ) 16 850511  Spindle Assy 1
3 850151  Washer. Spindle 1 117 750127  Nut, Nyloc M10 23
4 350509 Pulley-Spindle 1 18 850515 Blade 1
5 754123 Belt, B52 1 19 750266 Screw, Set M10 x 30 2
6 B50517  Deck Assy 1 120 750266 Bolt, M10x 30 1
T 750116  Screw, M8 x 20 4 | 21 750686  Bush-Pulley Centre 1
8 850074  Bracket-Flap 1
9 750102  Nut, Nyloc M8 21 NOTILLUSTRATED
10 750116  Screw, M2 x 20 4
11 850075 Fap 1 850086  Spacer-Single Bearings 1
12 750282  Seal-Spindle 2
o
o
When ordering PLEASE QUOTE PART NUMBER & Description, NOT Tustration No. PAGE 3

Determine right or et hand side from sunding in operating position (standing at handle)




